
Technology, Implementation 
and Operation of Small-Scale 
Sanitation in India

 July 2020

Performance Analysis and Policy 
Recommendations

Small-Scale Sanitation Scaling-Up (4S) –
Project Report Vol. I



Technology, Implementation and Operation of Small-Scale Sanitation in India 
Performance Analysis and Policy Recommendations 

 

Page 2 of 127 

Authors 

Marius Klinger, Lukas Ulrich, Chandrasekaran Ramprasad, Alexander T. Wolf, Nicolas Reynaud, 
Abishek S. Narayan, Pascal Siemsen, Christoph Lüthi and Ligy Philip 

Contributors (in Alphabetical Order) 

Allie Davis, Aravind S. Nair, Balaji Manickavasagam, Binod Bhandari, Clara Nicolai, Dinesh Sanka 
Longanathachetti, Dominik Boller, Isha Dhakal, Jagam Shrestha, K. Kishore Kumar, Kavyashree B. 
[...]
FIGURE 53: BASIC ASSESSMENT DATA COLLECTION AT AN SSS SYSTEM (PHOTO: KIRAN PATIL G.S.). .......................................... 80 

FIGURE 54: CSF SCORES FOR ALL THE OPERATIONAL ASSESSED SYSTEMS (NA = NOT AVAILABLE, NAP = NOT APPLICABLE) (N=290). .. 81 

FIGURE 55: SCORES OF THE CSF COVERING THE PERFORMANCE ENABLING REALM 'PLANNING, DESIGN AND IMPLEMENTATION' (NA = 

NOT AVAILABLE, NAP = NOT APPLICABLE) (N=290). ................................................................................................. 82 

FIGURE 56: SCORES OF THE CSF COVERING THE PERFORMANCE ENABLING REALM 'OPERATION AND MAINTENANCE' (NA = NOT 

AVAILABLE, NAP = NOT APPLICABLE) (N=290). ........................................................................................................ 83 

FIGURE 57: SCORES OF THE CSF COVERING THE PERFORMANCE ENABLING REALM 'MANAGEMENT AND MONITORING' (NA = NOT 

AVAILABLE, NAP = NOT APPLICABLE) (N=290). ........................................................................................................ 84 

FIGURE 58: SCORES OF THE CSF COVERING THE PERFORMANCE ENABLING REALM 'SOCIO-CULTURAL ASPECTS' (NA = NOT AVAILABLE, 
NAP = NOT APPLICABLE) (N=290). ........................................................................................................................ 85 

FIGURE 59: SCORES OF THE CSF COVERING THE PERFORMANCE ENABLING REALM 'FINANCE' (NA = NOT AVAILABLE, NAP = NOT 

APPLICABLE) (N=290). ....................................................................................................................................... 86 

FIGURE 60: SCORES OF FOUR CSF IN DIFFERENT CONTEXTS OF APPLICATION: COMMERCIAL & INSTITUTIONS (N=133), (HIGH- AND 

MIDDLE-INCOME) RESIDENTIAL (N=92), LOW-INCOME RESIDENTIAL & PUBLIC TOILETS (N=29). MUNICIPAL IS NOT SHOWN 

DUE TO AN INSUFFICIENT NUMBER OF CASES. .......................................................................................................... 87 

FIGURE 61: SCORES OF THE CSF ACCESSIBILITY OF MAINTENANCE SERVICES ACROSS 7 TECHNOLOGY FAMILIES (MBR: N=8, MBBR: 
N=45, EC: N=6, SOIL FILTRATION: N=23, ASP: N=70, SBR: N=44, ABR-BASED: N=62). ............................................. 88 

FIGURE 62: MEASURING THE FLOW AT AN SSTP (PHOTO: NADÈGE DE CHAMBRIER). .............................................................. 94 

FIGURE 63: SAMPLE SYSTEM PERFORMANCE SCORECARD SHOWING HOW THE FULFILMENT OF DIFFERENT PERFORMANCE OBJECTIVES 

COULD BE VISUALISED (GREEN = GOOD; ORANGE = CAUTION; RED = INSUFFICIENT; DARK GREY = NOT AVAILABLE; LIGHT GREY = 

NOT APPLICABLE). ............................................................................................................................................ 106 

FIGURE 64: PLANTED GRAVEL FILTER FOR WASTEWATER POLISHING (PHOTO: MILAN BASIL KURIAN). ....................................... 107 

FIGURE 65: ILLUSTRATION OF THE CONCEPT OF CRITICAL SUCCESS FACTORS. ....................................................................... 115 

 

  



Technology, Implementation and Operation of Small-Scale Sanitation in India 
Performance Analysis and Policy Recommendations 

 

Page 11 of 127 

Tables  

TABLE 1: PRESENTATION OF ALL 40 TREATMENT PLANTS SAMPLED, WITH IDENTIFICATION NUMBER (ID), CONTEXT AND TREATMENT 

SEQUENCE. PRIMARY TREATMENT AND SETTLING UNITS ARE IN ITALIC, MAIN TREATMENT IN BOLD, POST-TREATMENT IN REGULAR 

FONT, AND SYSTEMS FROM NEPAL IN ORANGE. FOR ABBREVIATIONS, SEE THE ABBREVIATIONS AND ACRONYMS SECTION, OR 

TABLE 7 AND TABLE 8. ....................................................................................................................................... 26 

TABLE 2: SAMPLING SCHEME APPLIED DURING THE IN-DEPTH PERFORMANCE ANALYSIS. THIS SAMPLING PATTERN WAS APPLIED DURING 

THREE 24 H VISITS AT EACH OF THE SELECTED SYSTEMS. ............................................................................................. 27 

TABLE 3: CPCB DISCHARGE STANDARDS FOR DOMESTIC WASTEWATER APPLICABLE TO SSS SYSTEMS EFFLUENT. ........................... 28 

TABLE 4: OVERVIEW AND DESCRIPTION OF THE PERFORMANCE OBJECTIVES OF SSS SYSTEMS (BASED ON FETTBACK, 2017). ........... 31 

TABLE 5: OVERVIEW AND DESCRIPTION OF THE CRITICAL SUCCESS FACTORS OF SSS SYSTEMS (BASED ON FETTBACK, 2017). ........... 33 

TABLE 6: QUANTITATIVE PO SCORING MATRIX BASED ON SAMPLING RESULTS AND CPCB EFFLUENT DISCHARGE STANDARDS (2015 OR 

2017 NON-METRO CITY VALUES, DEPENDING ON THE PARAMETER) AND A 10% BUFFER.................................................. 35 

TABLE 7: APPLICATION CONTEXTS FOR SMALL-SCALE SANITATION IN INDIA. ........................................................................... 41 

TABLE 8: OVERVIEW OF SMALL-SCALE SANITATION TECHNOLOGIES, CLASSIFIED INTO TECHNOLOGY FAMILIES. PACKAGE PLANTS AND 

PREFABRICATED VERSIONS ARE INCLUDED IN THE RESPECTIVE TECHNOLOGY CATEGORIES (E.G. PREFABRICATED DEWATS UNDER 

ABR-BASED SYSTEMS, AND SINTEX PSTP NBF SERIES UNDER MBBR). BOLD FONT HIGHLIGHTS THE MOST COMMON SSS 

TECHNOLOGY FAMILIES AND TECHNOLOGIES. GREY FONT MEANS NO SYSTEM OF THE CORRESPONDING TECHNOLOGY WAS VISITED 

FOR BASIC ASSESSMENT DATA COLLECTION. ............................................................................................................. 44 

TABLE 9: BOD/COD RATIO FOR TREATED EFFLUENT FROM THE FULL DATASET (3 X 40 = 120 ROUNDS OF SAMPLING) AND FOR THE 

SYSTEMS THAT ACHIEVE A BOD REMOVAL RATE OVER 90%. ...................................................................................... 64 

TABLE 10: SELECTION OF WASTEWATER FLOW MEASUREMENT TECHNOLOGIES. ...................................................................... 71 

TABLE 11: SELECTED EXAMPLES OF FIELD STAFF ASSESSMENT OF GENERAL SYSTEM STATUS COMPARED WITH BOD EFFLUENT 

CONCENTRATION (24 H COMPOSITE SAMPLES) AND REMOVAL EFFICIENCY. THE GREEN, YELLOW AND RED CELL COLOURS 

VISUALISE THE JUDGEMENT GOOD, MODERATE OR BAD, RESPECTIVELY. ........................................................................ 73 

TABLE 12: SCORING SYSTEM FOR THE TWO VARIABLES COMPARED. BOD VALUES BELOW 22 MG/L (THRESHOLD + 10%) WERE 

CONSIDERED GOOD. BOD VALUES ABOVE 33 MG/L (NOT ADHERING TO THE BOD STANDARD FOR NON-METRO CITIES OF 30 

MG/L + 10%) WERE CONSIDERED BAD, AND EVERYTHING IN BETWEEN MODERATE. ........................................................ 74 

TABLE 13: DISTRIBUTION OF CROSS SCORES BETWEEN THE FIELD STAFF EVALUATION OF THE SYSTEM STATUS AND THE EFFLUENT BOD 

IN THE 9 (3 X 3) POSSIBLE OUTCOMES (N=104). ..................................................................................................... 74 

TABLE 14: OVERVIEW OF PERFORMANCE OBJECTIVES OF SSS SYSTEMS. ................................................................................ 76 

TABLE 15: CONFUSION MATRIX BETWEEN REAL SCORES OF PO 3 ACTIVE MANAGEMENT OF SOLIDS AND THE PREDICTED SCORES BY THE 

RANDOM FOREST MODEL (N=210). BOLD TABLE ENTRIES HIGHLIGHT CORRECT PREDICTIONS. .......................................... 89 

TABLE 16: CONFUSION MATRIX BETWEEN REAL SCORES OF PO 1.1 TREATMENT EFFECTIVENESS AND THE PREDICTED SCORES BY THE 

RANDOM FOREST MODEL (N=210). BOLD TABLE ENTRIES HIGHLIGHT CORRECT PREDICTIONS. .......................................... 90 

TABLE 17: DISTRIBUTION OF SCORES FOR THE AGGREGATED PO SYSTEM PERFORMANCE (POAGG) BETWEEN GOOD, CAUTION AND 

INSUFFICIENT (N=286). ...................................................................................................................................... 90 

TABLE 18: CROSS TABLE OF SCORES BETWEEN CSF 4 SKILLS OF PERSONNEL AND POAGG SYSTEM PERFORMANCE. ....................... 90 

TABLE 19: OVERVIEW OF KEY RECOMMENDATIONS DERIVED FROM THE 4S PERFORMANCE ANALYSIS. ....................................... 101 

TABLE 20: OVERVIEW OF THE 14 CRITICAL SUCCESS FACTORS (CSF) AND THE TOPICS THEY COVER. .......................................... 118 

TABLE 21: JUDGEMENT OF SYSTEM STATUS AND KNOWLEDGE OF OPERATORS AND MANAGERS, ALONG WITH RELATED OBSERVATIONS 

(N=37). THE EFFLUENT BOD RESULTS FROM THE SAMPLING CAMPAIGN ARE ALSO SHOWN. ........................................... 119 

 

 

  



Technology, Implementation and Operation of Small-Scale Sanitation in India 
Performance Analysis and Policy Recommendations 

 

Page 12 of 127 

Abbreviations and Acronyms 

 

ABR Anaerobic Baffled Reactor 

ACF Activated Carbon Filter 

AF Anaerobic Filter 

AN Ammoniacal Nitrogen 

AOP Advanced Oxidation Process 

ASP Activated Sludge Process. In this report the abbreviation ASP generally refers to the 

conventional activated sludge process (see Table 8). Please note that in the sampling results ASP 

as part of the sample ID also includes other members of the technology family “Activated 

Sludge (Suspended Growth) Processes” (see Table 1).  

BGS Biogas Settler 

BOD Biochemical Oxygen Demand 

CAACO Chemo-Autotrophic Activated Carbon Oxidation 

CAMUS-SBT (Continuous Advanced Multistage System using) Soil Biotechnology 

CBO Community-Based Organisation 

CL Chlorination 

COD Chemical Oxygen Demand 

Com Commercial 

CPCB Central Pollution Control Board 

CSF Critical Success Factor 

DEWATS Decentralised Wastewater Treatment System 

DO Dissolved Oxygen 

DRDO Defence Research and Development Organisation 

DTS Decentralised Treatment System 

EA Extended Aeration 

EADOx Electrolytically Activated Degenerative Oxidation 

EC Electrocoagulation 

FC Faecal Coliforms 

FICCO Fluidized Immobilized Catalytic Carbon Oxidation 

HFCW Horizontal-Flow Constructed Wetland 

HRAR High-Rate Anaerobic Reactors 

Inst Institutional 

KLD Kilolitres per Day [= m3/day] 

KSPCB Karnataka State Pollution Control Board 

Low-Res Low-Income Residential 

NA Not Available 

NAP Not Applicable 

NGO Non-Governmental Organisation 

MBBR Moving Bed Biofilm Reactor. Syn.: Fluidised Aerobic Bioreactor (FAB), Fluidised Bed Bio Reactor 
(FBBR) 

MBR Membrane Bioreactor 

MLD Million Litres per Day [= 1’000 m3/day] 

MLSS Mixed Liquor Suspended Solids 



Technology, Implementation and Operation of Small-Scale Sanitation in India 
Performance Analysis and Policy Recommendations 

 

Page 13 of 127 

MoEFCC Ministry of Environment, Forests and Climate Change 

MPN Most Probable Number 

Mun Municipal 

OD Oxidation Ditch 

O&G Oil and Grease 

O&M Operation and Maintenance 

OOB Out-Of-Bag. The OOB error is a measurement for the prediction error of the Random Forest 
model. 

PCB Pollution Control Board 

PGF Planted Gravel Filter 

PO Performance Objective 

PP Polishing Pond 

PSF Pressure Sand Filter 

PST Primary Sedimentation Tank 

PT Public Toilet 

RBC Rotating Biological Contactor 

Res Middle- or High-Income Residential 

RF Random Forest 

RO Reverse Osmosis 

RTI Right to Information 

SAFF Submerged Aerated/Aerobic Fixed Film Reactor 

SBR Sequencing Batch Reactor 

SBT Soil Biotechnology, see CAMUS-SBT 

sCOD Soluble part of the Chemical Oxygen Demand 

SDG Sustainable Development Goal 

SEP Solar Evaporation Ponds 

SIBF Solid Immobilised Bio-Filter 

SPISF Single Pass Intermittent Sand Filter 

SSS Small-Scale Sanitation 

SST Secondary Sedimentation Tank 

SSTP Small-Scale Sewage Treatment Plant 

STP Sewage Treatment Plant 

T Temperature 

tCOD Total Chemical Oxygen Demand 

TF Trickling Filter 

TN Total Nitrogen 

TP Total Phosphorus 

TSS Total Suspended Solids 

UASB Upflow Anaerobic Sludge Blanket 

UF Ultrafiltration 

UV Ultraviolet 

VFCW Vertical-Flow Constructed Wetland 

WASH Water, Sanitation and Hygiene 

WSP Waste Stabilisation Ponds 
 

  



Technology, Implementation and Operation of Small-Scale Sanitation in India 
Performance Analysis and Policy Recommendations 

 

Page 14 of 127 

Executive Summary 

Introduction – In addition to underground drainage and large-scale sewage treatment plants (STPs) 
and the management of faecal sludge and septage from non-sewered on-site systems, small-scale 
sanitation (SSS) systems are becoming more and more important. Such systems consist of small-scale 
sewerage networks and STPs and can be implemented incrementally and flexibly. They offer 
significant potential for cost-effective local wastewater treatment and reuse. SSS systems, therefore, 
have a key role to play in increasingly water-stressed urban India. 

The establishment of a policy to promote small sewage treatment plants (SSTPs) in India in 2006 has 
led to a remarkable growth in the number of installations in the country’s rapidly expanding urban 
areas, especially in big cities. However, many of these existing systems are underperforming or have 
failed. 

Until today, SSS sector developments in India have not been informed by a holistic, in-depth 
assessment of lessons learned, and there has been very little research on the enabling conditions for 
the successful long-term operation and management of SSS systems at scale. The main goal of the 
“Technology, Implementation and Operation” component of the 4S Project is to evaluate the SSS 
systems and develop evidence-based policy recommendations for their successful design, 
implementation, operation and maintenance at scale. 

Methods – The 4S Project compiled and analysed information on SSS from the broader sector level 
down to the specifics of individual installations. The study approach of this performance analysis 
consisted of three main data collection steps: 

1) A landscape study: a desk-based study of the SSS landscape in India 
2) A basic assessment of SSS systems: a qualitative evaluation of 279 SSS systems in India with 

site inspections and stakeholder interviews 
3) An in-depth performance analysis: three rounds of 24 h wastewater sampling at 40 systems, 

representing all main SSS technologies 

The data was analysed with the objective to understand the necessary requirements  for the long-
term successful performance of SSS systems, and the main causes of failure. The development of a 
cause – effect framework was part of this analysis. 

Key Results and Conclusions –  

• Findings – landscape study 
o There is no systematic documentation of SSS systems in India’s states and cities, and 

government databases are patchy. It is estimated that more than 20’000 SSTPs exist in India. In 
Bangalore, an estimated 10-20% of the wastewater is treated by such systems. 

o A wide range of treatment technologies is used. The activated sludge process (including 
extended aeration), sequencing batch reactors and moving bed biofilm reactors are most 
prevalent. 

• Findings – performance analysis 
o SSS systems are exposed generally to higher feed fluctuations than larger systems; they often 

treat more concentrated wastewater, especially in low-income communities and from public 
toilets. This can lead to higher effluent concentrations than in large systems (even if the 
removal rate is the same). 

o A majority of the systems analysed achieved removal rates of about 90% for biochemical 
oxygen demand (BOD), chemical oxygen demand (COD) and total suspended solids (TSS). Most 
technologies can achieve removal rates of about 95% for BOD, 90% for total COD and 95% for 
TSS. The results indicate that any of the technologies studied (if combined with the right post-
treatment units and operated correctly) have the potential to achieve quite stringent BOD, 
COD and TSS standards. 



Technology, Implementation and Operation of Small-Scale Sanitation in India 
Performance Analysis and Policy Recommendations 

 

Page 15 of 127 

o The results for ammoniacal (AN) and total nitrogen (TN) show lower removal and higher 
variability than the removal rates for organics and suspended solids. None of the investigated 
systems was designed with a denitrification step, with the consequence that TN standards are 
almost never met. High TN concentrations are generally linked to high effluent AN 
concentrations. 

o The faecal coliform standard is consistently not met by all of the assessed treatment plants. 
Systems with disinfection steps (chlorination in most cases) do not ensure a better microbial 